' th S THills
Siddtanart Sagar Lrd,
FACTORY : At Post Tirhe, Tal. North Solapur, Dist. Solapur., M. S., India
Ph.: 0217 - 2283722, Fax : 0217 - 2283721

LATE - BRAHMDEV K. MANE ¢, 45 ¢, DILIP B. MANE ;3 1)

FOUNDER CHAIRMAN & MANAGING DIRECTOR
REFNO.: SSM L IMP G [ 26§20\ S pate :G9|06\201
To,
The Member Secretary,

Maharashtra Pollution Control Board (MPCB);
3rd & 4th Floor, Kalpataru Point,

Sion Circle, Sion (E),

MUMBAI - 400 022

Sub.: Application for ‘Public Hearing in respect of proposed expansion of Sugar
Factory from 2500 TCD to 6000 TCD & Co-gen Plant from 12 MW to 26 MW w.r.t
“Siddhanath Sugar Mills Ltd. (SSML)” located at Gat No. 167/A - 1, 168/A- 1, At
Post Tirhe, Tal.: North Solapur, Dist.: Solapur. ‘
[...]
Total Effluent generated to the tune of followed by soak
489.6 M3*Day is treated in full fledged pits.
Effluent Treatment Plant (ETP) provided in
Sugar Factory premises. Further, the treated
effluent is used for gardening in own factory
premises.

Note:

* _ Water Consumption thus represented is the quantity towards ‘Daily Requirement of Water’
shown in the ‘Water Budget Flow Chart’. This is the actual Quantity of Water taken from outside
water supply source such as river water.

* - Water Consumption thus represented is actually utilized from the ‘Condensation Water
Quantity’. i.e. The Natural Water present in Sugar Cane becoming available after crushing of
the cane followed by subsequent processing, evaporation and condensation Operations as well
as the Co-generation Turbine Condensate.



WATER BUDGET FOR EXPANSION PROJECT OF
“SIDDHANATH SUGAR MILLS LTD.”,

Alp. Tirhe, Tal.: North Solapur,

Dist.: Solapur

Sugar Factory of 2500 TCD & Co-gen of 12 MW

Sr. - Water Consumption Effluent
No. Description (M¥/Day) Recycle / Losses Generation
1. | Domestic #25 5 5
2. Industrial Unit
a) Processing * 900 775 125
(Condensate / Recycle) (Spray pond over flow)
b) Cooling * 50 25 25
c) Boiler feed 250 230 20
* 100+ *150)
d)D.M. Feed %70 -- 70
e) Lab & Washing * 5 0.2 1.8
Industrial Total 1297
(a+b+c+d+e) (* 320 + *952) 1030.2 241.8
Note:

* . Water Consumption thus represented is the quantity towards ‘Daily Requirement of Water’ shown in
the ‘Water Budget Flow Chart’. This is the actual Quantity of Water taken from outside water supply

source such as river water.

* - Water Consumption thus represented is actually utilized from the ‘Condensation Water Quantity’. i.e.
The Natural Water present in Sugar Cane becoming available after crushing of the cane followed by
subsequent processing, evaporation and condensation Operations as well as the Co-generation Turbine

Condensate.




WATER BUDGET
FOR

‘SIDDHANATH SUGAR MILLS LTD.,

A/p. Tirhe, Tal.: North Solapur,
Dist.: Solapur

THE EXISTING 2500 TCD SUGAR FACTORY & 12 MW CO-GEN PLANT
Daily Water Consumption

1297 M?/ Day
(* 345 M®/Day +*952 M%/ Day)

l

B
* Process * Cooling Boiler Feed Water # DM Plant * Lab & Washing

| |
l | | l l

# .
Domestic

900 M* Day 50 M*/Day 250 M*/Day 70 M* Day 2 M*/ Day 25 M* Day

l

| |

COOIing Blow Boiler Blow Down DM Plant Back Lab & WaShing Domestic Effluent

Process effluent 3 3
(Spray pond over flow) down 20 M*/Day WSaSh 1.8 M*/ Day 5 M°/ Day
125 M®/ Day 25 M*/ Day 70 M/ Day

l

Treated separately
in Septic Tank

Total Effluent generated to the tune of followed by soak
241.8 M¥Day is treated in full fledged pits.
Effluent Treatment Plant (ETP) provided in
Sugar Factory premises. Further, the treated
effluent is used for gardening in own factory
premises.

Note: Note:

* _ Water Consumption thus represented is the quantity towards ‘Daily Requirement of Water’
shown in the ‘Water Budget Flow Chart’. This is the actual Quantity of Water taken from outside
water supply source such as river water.

* - Water Consumption thus represented is actually utilized from the ‘Condensation Water
Quantity’. i.e. The Natural Water present in Sugar Cane becoming available after crushing of
the cane followed by subsequent processing, evaporation and condensation Operations as well
as the Co-generation Turbine Condensate.



— 2’,&-

o .gw(ﬁﬁ)/aar'-am-élf%ww/ ™
) : T st (R y6ew)

STERTgET fmT, qot 999 099
feAfe = 94 - 3- s

sm9A
wfw, :
anftye e 9 woTRE,
- omwaE e e,
fera:-Rye=mar *\TR fream o R swe ey, adt w9EER
vl ar Aiee Ao roft gamT et s, '

wef:-onfiere - ofiar ‘¥ warwe, @rEy Reiw mlevdengR, e o

R R R Ly o 1 g{ﬁﬁr/ﬁiﬂﬂ YTR/9390,f2.29.03 3008
SRl e g sidiae IR 7 s, smiar e mitew e, T

Rraeeld wrex seear Ry @R R s iR, ar shetfre wedare wim "diaw
(Rt Ferer) were wnofl oRaTEr évam wrefter wATY e Qvaia da g

3, mﬁmmsﬁa P e | mﬁm—‘mﬁ
1w | | (maasm) | (zEEd) qvgﬁ(easrr?)
- | ﬁtaﬁmwfh?«mf%fh? CETE “"‘.5‘;554"' rEr
ST, Wergy, 1 gy b ¥

- R uol g s R s 23 FaX QA D @
3/ Mlnwwﬁﬂaaﬁﬁaﬂ?ﬁw Suara A A,

. et g .- '

5. anfare Rl Wl e dorr amﬁf%?f B,

A SIIR e Tt aRvargdl srerivar Rurnd wfﬁ“r k) it YA

wreE SRewdE W, [RUrg-9009/(093/009)/Rrzm (d), R 9¢-g-3002 Wamear RRRa

ARGATIRIY BIRAAT FRIG1 TS, ST SRR q1oft yzarn ok} sl gea.

3. -sigEger R @RS oxgT Reen ellvfienr Wit g yeowrdT arerolt S
e, snfr ke gad f niivd sranol anfeR W Seriver Rmpien

wrafergmed Al FE. wivdE srarol € wour gl AR s 3. qr;wr )

Tl ATRI e o A, msﬂmmm#mﬁae@a ;

QoG QraReel ARl Sl AT gy gRe wwcr THIAIE ammrrr—uﬂﬁ .

Hred 7 VYRR AR SRR W@ T QAT ade yufr: SrareR ke, o,

WER ARSI qrvare v wew afer RY wwdld aidl anlq 7w

e Sievan wodk RIS SEWGEW HS®R Al aved FEIE eI

FNUAYd R PR @ :

ol WaowR wee Qe  SEEe e SERiger fomr vale fan 9l

srereiver Rurnd d@e SR o Fraw 7 ol aiskgy e dnTee vede,

A wo@ TevRt qoRt greoadt & 1R, Al Rhar gov @il et wRoTigS

St qroft USRI Y qroft QAT Syl Repr saaar v e

sl G wldeRer i o axiqeell dse o) Yeqodnn emra aRuyrar ARER

srerivar Romran wrderd sfwam e, aRunh dvcadt s res W‘ﬂ'ﬂ?

SR SrerigET ey wEv WE.
SrereiRle wvaran  galbajEEdaE Sy D'rnu WAl IgUIN AR T R -

SrETAERE FYet Qe T

2.

CESP-2-EnDeshmukhiAnifDEI\Reguirement ofammr_ﬂtr_m,z::&n:dac



ﬁﬁmmmmm'ammmem~.

R. Fgard ARG FRETAE ATS FHN wfed Qe vaer gfarer FRVATH! T

Q0. SO Hlex awfieiEE ol geEer @XedE 4R aidl. Rogrrd @ fEifie

" : T WEER e aie @ @ @ae aNaR
mﬂmaﬁmmﬂﬁmw@ﬂmmmﬁawﬂmm—
mwmmmmwma&mﬁmmmm
.%mﬁﬁqﬁwmmmmﬁmWaraﬁmmw
it sifvdar Seaditer -7 aigrer. aifr e T R Y SN Mk

42, GRS age 4AE w@m SN g R e R T G W
Tl fvefta/foefa SR FROAE AT , '

93. grofiugh da el A G WO qRae Wk eevarar AftrgR Siewaar e NS

qg. R 2 m%wwﬂﬁpr Y. SR YA STeraar RHUMES ST ¥Rl JHTAYYT
o, R AR (3]0 =1 e Fvarge) et (storage) W .

9y, WY AR PRRAT STEANRGT Siwara Aedler, SRAA! HATSUMIGT 9 qufear oma AT
Frifae 7 W AgS AER URATTE R0 o yRmoNdl ol Felr wrEd. L
oV € MR T MR, ORI AT V€ . -t ) 4

wigrares e e (R
SletRiggT [ goi-gas 0.

we wa g (Rw.) o A, e

e BABR] HAT, HERIS oI GR 'ﬁfmj HETHSD, gﬁ apsr wfdrndt ufdTa m'—ﬁ.
et sifiar @ sonwe, s R iR alayR aEn nRdad g @
9. R R/ PofaEr we geren dae e AR SR AT
v, SRR FROGET e TERTE YV s e ad Al @ ot wedl Al
aamxm?mmﬁﬁaqwamafmmﬁwﬁ. Caow P {
3. AT R RO Srervar Romer Sudie il @ TRGRTY HTH
¢ Ul ORaT  Srdder RETE wete feg dvard Wi . Wi RS AT
QTR 7 e I ST TEA e . . |
y. mﬁmﬁaﬁwaﬁanuﬁﬁ%{aﬁﬂwﬁvhmmﬁéwamﬁﬁm
' FHIAIRT Y. Lo v S e ¥
;. e Rvarrdta shefie AV WER G SRE PROURT I I

CESP-2-C:-DeshmukitAnit.DERRequirement of waler_Dnyapan.cine



ANNEXURE - IV




FLOW CHART OF PROPOSED ETP

Primary Clarifier

Aeration Tank- |

Secondary
Clarifier
(SST-I)

(9 M Dia.
& 3 M SWD)

(E) ' :

| B

Effluent
inlet 1 (5)-" '-(-P-)-"
I | L____'—"
Screen Oil & Grease
Chamber (1.5X2X1.5M
(1.5 X2 X1.5 M)
¢—~
4—( 14_
Gardening \__
ACF

Note :
(E = ) = Existing Unit

(PST) -1
(8 M Dia.
m———— & 2.5 M SWD)
Equalization 1
Tank II:I__(fl N
(10X10X3M )

Reaction Tank-2 Nos.
(2X2X25M)

A 4

(16 X12 X 4.0 M)
(P)

-
had

Treated Water
Tank
(10X10X3 M)

(P)

Sludge

(E)J:

(P)

P R .
_

Aeration Tank Il 1
14X12X 3.5 M)

(P === ) = Proposed unit under up gradation scheme

* Capacity of Upgraded ETP : 600 M3/day.
* Treated effluent : Gardening on own land (6.5 Ha) &

on Farm Lands (13 Ha.)

——y [Sludge
R 5
be— Secondary
] Clarifier
. (SST-II)
- - 9 M Dia.
Sludge Drying Bed 8 No. (
& 3 M SWD)
(6.0 M x4.0 Mx1.2 M) Each
RAW TREATED
NO. [ PARAMETERS [ UNIT | o' /cnt | EFFLUENT
1. pH 5-6 7-8
2, COD mg/lit | 1600 - 2000 <250 mg/
3. BOD mg/lit | 800 — 1000 <100 mg/!
4. TDS mg/lit | 1800-2200 | <2100 mg/l




A. Effluent Generation Statistics :

ETP Design for Effluents from
“Siddhanath Sugar Mills Ltd.”,
A/p. Tirhe, Tal.: North Solapur, Dist.: Solapur

Description Sugar Factory Co-gen Plant Total Effluent
1 2 3 4
Existing Capacity 2500 TCD 12 MW 241.8 CMD
Proposed Capacity 3500 TCD 14 MW 247.8 CMD
Total 6000 TCD 26 MW 489.6 CMD

Total effluent flow = Existing effluent flow + Proposed effluent flow
=241.8 M° / Day+ 247.8M° / Day

- 489.6 M* / Day

Say =490 M®/ Day
Considering Peak Factor = 1.2
.~ Total effluent flow = 490 X 1.2

Say,

588 M°/ Day
= 600 M*/ Day.

B. Effluent Characteristics

The effluent characteristics for the design considered are given in following table -

Sr. No. Parameter Unit Cozl;?lzrr:;ion
1 pH -- 45-8
2 BOD mg/l 2000
3 COD mg/l 3500
4 TDS mg/l 2500
5 SS mg/l 600
6 Oil & Grease mg/I 10-50

C. Design Calculations for ETP Upgradation :

Considering resultant B.O.D of effluent = 2000 mg / lit

1. Screen Chamber (Proposed unit) :

single unit.

Size:15Mx2Mx15M




. Oil & Grease Tank (Proposed unit) :

single unit.
Size:15Mx2Mx1.5M

Equalisation Tank (Design sufficiency for existing unit) :
Effluent Flow = 600 M® / Day =25 M*/Hr.

Detention Time = 10 Hrs.

Volume of tank = 25 M® /Hr x 10 Hrs= 250 M®

Provide depth of tank 2.5 M

Area required = 250 / 2.5 = 100 M?

.. Tank Dimensionsare=10Mx 10 M

Provide F.B. of 0.5 M.

.. Tank Dimensions are = 10 M x 10 Mx 3.0 M

The Existing Tank Dimensions are -10 M x 10M x 3.0 M
Hence, the tank provided is sufficient to take effluent load for the increased capacity.

. ReactionTanks- 2 Nos. (Design caluculations for the proposed unit) :
Effluent Flow = 600 M® / Day = 25 M®/Hr = 0.41 M®/min

Say = 0.4 M*/min

Assume detention period = 15 min

Volume of Reaction Tank= 0.4 x 25 = 10 M®

Say, =10 M°

Size:2.0Mx2.0Mx25M

Provide two such tanks for alternate working.

Primary Settling Tank(Design sufficiency for existing unit):
Effluent flow = 600 M*/Day = 25 M*/Hr
As2 per manual, range of Surface Overflow Rate (S.0.R.) for Primary Clarifier is 15 to 35 M° /
M=/ Day
Provide S.O.R.of 15 M®/M?/ Day
Area of Tank = 600 /15
=40 M?
Diameter of Tank =7.13 M
Say =8M
.~.Provide a circular tank of 8 M Diameter and 2.5 M SWD.
The existing circular tank Dimensions are - 8 M Diameter and 2.5 M SWD.
Hence, the tank provided is sufficient to take effluent load for the increased capacity.

. Aeration Tank (Design calculations for proposed unit) :

Effluent Flow = 600 M° / Day
Assume 35 % B.O.D removal in primary treatment
.~.B.0O.D. to be taken for the first stage aeration tank = 1300 mg /L
As per the desgin standards, range of F / M Ratio for Aeration Tank is 0.3 to 0.4
Assume F /M Ratio = 0.3
. Total B.O.D. of the Effluent = 600 M%day x1300 mg/Lit
= 600 M®/day x 1300 x 10° mg / M°
= 780000x 10° mg / Day
=780 Kg / Day
~.MLSS required = 780 Kg / Day + 0.3 = 2600 Kg or 2600x 10° mg
As per standards, range of MLSS for Aeration Tank is 1000 to 4000 mg / Lit



10.

11

Keeping MLSS concentration to be 3000 mg / lit., the volume of Aeration tank required
would be = 3466.66 x 10° mg +3000 mg / Lit.
= 866.66 x 10° Lit.
= 866.66 Cu.M.
Say = 867 Cu.M.
As per standards, range for Depth for Aeration Tank is 3t0 4.5 M
Provide tank depth = 3.0 M
Therefore, Surface Area = 289 M?
Provide F.B. of 0.5 M.
~.Tank Dimensions are =24 Mx 12 Mx3.5M

Secondary Clarifier (Design sufficiency for existing unit):
Effluent Flow = 600 M® / Day = 25 M® / Hr
Increase flow by 25 % to accommodate for return sludge accumulation
Total Flow = 600 M® / Day + 25 % M®/ Day

=750 M®/ Day
As per manual,range of Surface Overflow Rate (S.O.R.) for Secondary Clarifieris 15 to 35
M® / M? / Day
Provide S.0.R. of 25 M° / M? / Day
Area of tank = 750 + 18 = 41.66 M?
Diameter of Tank =7.28 M

Say =8M

Provide circular tank of 8 M Dia and 2.7 M SWD
The existing circular tank Dimensions are - 10 M Diameter and 2.7 MSWD.
Hence, the tank provided is sufficient to take effluent load for the increased capacity.

Treated Water Tank (Proposed):
Tank Dimensions =10 M x 10 Mx3 M

Pressure Sand Filter (Existing):

Provision of vertical cylindrical type comprising of one set of internal fittings, inlet distributor,
bottom collector, and backwash system.

MOC IS 2062 Gr. A,

Flow 40 M%/hr.

Activated Carbon Filter (Proposed):

Provision of vertical cylindrical type comprising of one set of internal fittings, inlet distributor,
bottom collector, and backwash system.

MOC IS 2062 Gr. A,

Flow 40 M%/hr.

. Sludge Drying Beds (Existing) :

Effluent Flow = 600 M° / Day

Provide 6 Nos. of S.D.B. units.

Dimensions of each unitare=6 Mx4Mx 1.2 M
Total Area provided = 96 M?



ANNEXURE - V




o %3 : i
101501 5o o ‘H’Rﬁ INDIA
ity ¢ C :{n)‘

<o |u Y oui o 01001

1
1
4
s B
-

'WMAHARASHTRA GT 668802

A 3. 1. fa Q}b\u'l)\..jt

\\\ |
% e TR LT JO T T St m¥ N T 2N

uul

i PR T Tee cvvveen %u weavenemennse HT

2013 ,i AIATOIATT B Tovrvvvvesenazrionrnssnmssssenns sne ™ (0 AT @M\{‘

! a 'ﬂi’Fﬂ'ﬂ'%‘ ................... f e e
A a ’g‘a.iﬂ,; .......... !r ........... .-rl. Etm:ﬁ-é‘? ;pr:ih- 0&

TER TR BF-Lwa . ¢f/ 2800
Qe : G5, War U, a#r::rqq
que No. 2501011, Mob.:- 98505701

AGREEMENT

An agreement is executed on this 15" Day of July 2013 betwean Mr. S. S. Jadhav,
General Manager of "Siddhanath Sugar Mills Ltd., At Post Tirhe, Tal: MNorth Solapur,
Dist.© Solapur” AND following Five Land Holders for a purpose of utilizing the treated efflusnt
generated from the Effluent Treated Plant (ETP) by “Siddhanath Sugar Mills Ltd.. At Post
Tirhe, Tal . Nerth Solapur, Dist.. Solapur' on their own Land Area.

Mr. S. S. Jadhav, General Manager of “Siddhanath Sugar Mills Ltd., At Post Tirhe, Tal.:
North Solapur, Dist.: Solapur® hereinafter called as PARTY MNO.1 and the following Five
Land Holders hereinafter called as PARTY NO. 2

1. Shri. Adnyanrao Jalindar Bhosale

2. Sou. Vijaya Adnyanrao Bhosale

3. Shri. Dhananjay Adnyanrao Bhosale PARTY NO. 2
4. Sou. Vrunda Dhananjay Bhosale

5. Shri. Abhay Adnyanrao Bhosale

All resicling At & Post: Tirhe |

Tal .: North Solapur. Dist: Solapur
Hereby enter in to an agreement as below-



el

Party No.1 is engaged in manufacturing of sugar as well as co-generation. Presently, the cane
crushing capacity is 2500 TCD and that of co-gen plant is 12 MW. While carrying out
manufacturing activities, effluent from various operations is generated. This effluent is given
adequate treatment in state of art ETP provided on site by Party No.1. Now, Party No.1 intends
to expand the capacity of existing sugar and co-gen plant. Thereat, the sugar crushing shall be
increased from 2500 TCD to 6000 TCD and co-gen from 12 MW to 26 MW. After expansion
activities, effluent from different operations shall also be treated in existing ETP along with
effluents from existing activities. Further, to treat an effluent of about 841.4 M%day from the
existing as well as proposed operations, the same ETP would be utilized with due modifications
therein to take the additional effluent load.

The treated effluent coming out of ETP would be utilized on own land of Party No.1 to the tune
of 16.3 Acres as well as for agriculture on 32.25 acres of the land in possession of Party No. 2.
The description of land area, in possession of Party No.2, has been mentioned in following
table. The Party No. 2 is fully aware of the proposed effluent characteristics and hereby agree
to utilize the entire effluent supplied by Party No.1 for farming and agricultural use.

Sr. Name and Address of Persons Gat. No Land Area
No. constituting Party No.2 T In Acres
1 | Shri. Adnyanrao Jalindar Bhosale
At Post-Tirhe Tal-N. Solapur Dist-Solapur 83/2, 83/3, 13.73

84/2, 84/3, 85/2

2 | Sou. Vrunda Dhananjay Bhosale
At Post-Tirhe Tal-N. Solapur Dist-Solapur

Sou. Vijaya Adnyanrao Bhosale

3 At Post-Tirhe Tal-N. Solapur Dist-Solapur a7 o.8
5 | Shri. Dhananjay Adnyanrao Bhosale 48/1/C 7.1
At Post-Tirhe Tal-N. Solapur Dist-Solapur
Shri. Abhay Adnyanrao Bhosale
4 | At Post-Tirhe Tal-N. Solapur Dist-Solapur 81/2/B 5.31
TOTAL 32.25 A

In witness whereof Party No.1 and Party No. 2 have subscribed their hands to this agreement
on this 15™ Day of July of the Year 2013 (15.07.2013).



Party No, 1
Sr. Name and Address Signature
No. j
Mr. S. S. Jadhav A
1 (General Manager) '4{’""3

Siddhanath Sugar Mills Lid. P
At Post Tirhe Tal - North Solapur, Dist.: Solapur

Party No. 2

gr- Name and Address Signature
0.

i Shri. Adnyanrao Jalindar Bhosale W

At Post-Tirhe, Tal-N. Solapur, Dist-Solapur

= Sou. Vijaya Adnyanrao Bhosale

At Post-Tirhe, Tal-N Solapur, Dist-Solapur ;\\ Bus By :’\hh{\kw